# Research & Reviews on Pregnancy and Women's Health

Chapter 2

# Management of Pregnancy induced Hypertension

Yi Lin; Wei Song; Ying zhang; Yinong Jiang\*

Frist Affiliated Hospital of Dalian Medical University, Dalian, Liaoning Province, China Correspondence to: Yinong Jiang, Department of Cardiology, Frist Affiliated Hospital of Dalian Medical University, Dalian, Liaoning Province, China, 116011, China.

Phone: 86-13332297168; Fax: 86-411-3630296; Email: songwei8124@163.com

# 1. Introduction

The incidence of pregnant induced Hypertension (PIH) in Europe and the United States accounted for about 6%-10% of pregnant women. The prevalence of chronic hypertension and hypertensive disorders of pregnancy continues to increase. It is recorded that the incidence of preeclampsia was increased by 25% in the USA during the past two decades [1]. Epidemiological survey found that the incidence of peoplein China is similar to that of 5.6%-9.4% in pregnant women. After two child policy in China, the incidence is increased since the elderly pregnant women increased. About 10%-25% develop into preeclampsia in women with chronic hypertension.

# 2. Classification and Definitions

According to the guideline of American Congress of Obstetricians and Gynecologists (ACOG) in 2013, there are four categories of hypertension during pregnancy. (1) Preeclampsia-eclampsia, in the absence of proteinuria, preeclampsia is diagnosed as hypertension in association with thrombocytopenia (platelet count less than 100,000/microliter), impaired liver function (elevated blood levels of liver transaminases to twice the normal concentration), the new development of renal insufficiency (elevated serum creatinine greater than 1.1 mg/dl or a doubling of serum creatinine in the absence of other renal disease), pulmonary edema, or newonset cerebral or visual disturbances; (2) chronic hypertension refers to a the systolic blood pressure is more than 140 mm Hg and (or) diastolic blood pressure greater than or equal to 90 mm Hg before pregnancy or gestational age of 20 weeks, or 12 weeks postpartum blood pressure is still not normal; (3) chronic hypertension with superimposed preeclampsia is chronic hypertension in association with preeclampsia; (4) gestational hypertension is diagnosis as hypertension developing after 20 weeks without proteinuria or the afore mentioned systemic findings [2,3]. For the convenience of initiation antihypertensive medication, it is usually defined into two categories of severity: mild-moderate (SBP 140 to 159 mm Hg, DBP 90 to 109 mm Hg) and severe ( $\geq$ 160/110 mm Hg) [4].

Jiang Y

#### 3. Pathophysiological Changes in Gestational Hypertension

In physiological condition, blood pressure of pregnant women begins to reduce after the onset of pregnancy. At the same time, the cardiac output increases slightly, mean while peripheral vascular resistance decreases significantly. Moreover, the renal blood flow and glomerular filtration rate increase. These conditions peaked at week 12 of pregnancy. Peripheral vascular resistance and blood pressure also slightly increases during the whole pregnancy. These tendencies return to the pre-pregnancy levelat week 36 of pregnancy [5]. The pathological changes of PIH are spasm of small arteries and retention of sodium in the whole body. This pathological change leads to target organs damage and eclampsia. In addition to the pathlogical changes, there are also a few risk factors induced eclampsia, including nulliparity, multiple gestation, family history of preeclampsia, chronic hypertension, diabetes, renal disease, history of preeclampsia, especially if early (before 34 weeks) in a previous pregnancy, history of HELLP syndrome in previous pregnancy, obesity and hydatidiform mole.

# 4. The Harm of Pregnancy Induced Hypertension

Pregnancy induced hypertension is a pregnancy complication that threatens maternal and child health. Fetal growth restriction and placental abruption were increased significantly in PIH patients [6]. The risk of maternal brain edema, acute heart failure, stroke, and acute renal failure are also increased due to the pathological changes of gestational hypertension. A recent large meta-analysis showed that women with a history of pre-eclampsia have approximately double the risk of subsequent ischaemic heart disease, stroke and venous thromboembolic events over the 5-15 years after pregnancy [7]. The risk of developing hypertension is almost four-fold [8].

#### 5. Nonpharmacologic Management

A normal diet without salt restriction is advised, particularly close to delivery. Salt restriction may lead to low intravascular volume. Calcium supplementation ( $\geq 1$  g/day) is associated with a significant reduction in the risk of pre-eclampsia, particularly for women with low calcium diets. Fish oil supplementation as well as vitamin and nutrient supplements have no role in the prevention of hypertensive disorders [9]. Till now, clinical trials do not show positive effect of vitamin D supplementation is help for preventing preeclampsia; however, the dosage, timing, and duration of supplementation should be discussed in the future research [10]. Aerobic exercise for 30-60 min twice a week during pregnancy significantly reduced risk of gestational hypertension and cesarean delivery [11].

### 6.Pharmacologic Management. (Table 1)

#### 6.1. Imitation treatment and target of the Blood Pressure

A major benefit of BP control is to reduce the incidence of severe hypertension and decrease the risk for maternal and fetal complications [12,13]. It is a common consensus among national and international guidelines to start medication BP 160/110 mmHG or higher [13-15]. Different guidelines are slightly different, such as AHA/ASA suggests considering pharmacologic therapy for BPs 150 to 159/100 to 109 mm Hg [14]. However, the European Society of Cardiology (ESC) goes even further to recommend treatment of BP 140/90 mm Hg or above in women with organ damage, symptoms or super imposed gestational hypertension on chronic hypertension [3,16].

In patients with PIH, it is necessary to reduce the risk of maternal organ damage without affecting placental blood flow. However, there is no evidence regarding the target for blood pressure control. In 2014 Japanese Society of Hypertension (JSH), a target systolic blood pressure  $\leq 160 \text{ mm Hg}$ , and a target diastolic blood pressure is  $\leq 110 \text{ mm Hg}$  or the rate of decrease in the mean blood pressure should be 15–20% is suggested [17]. A recent large clinical trial, the Control of Hypertension In Pregnancy Study (CHIPS), has demonstrated that women treated to lower blood pressure targets (130 to 140/85 mm Hg) had fewer episodes of severe hypertension in pregnancy [12]. Importantly, there were no adverse fetal effects in the lower blood pressure target group, challenging the previous concern that lowering blood pressure to 'normal' might be associated with reduced fetal growth [18]. The incidence of preeclampsia was similar in women treated to standard, less-tight control (target DBP, 100 mm Hg) or tight control (target DBP, 85 mm Hg). The ACOG recommends adjusting therapy to maintain BP in the 120 to 160/80 to 105 mm Hg range during pregnancy [2]. The target range is narrower in the Canadian guidelines and is further divided into 130 to 155/80 to 105 mm Hg for women with chronic hypertension without comorbidities and less than 140/90 if comorbidities are present [15].

## 6.2. Oral medication and dosages administrated in PIH

(1) Methyldopa: Methyldopa, acting as  $\alpha 2$  adrenergic receptor agonist, is widely used as sympatholytic drug. It is a first-line agent used in the treatment of PIH [19,20]. Although there is no evidence, no serious adverse effect on maternal or fetal conditions has been reported during a 40-year history of use. A total dosage recommended is 0.5-3.0 gram (g) daily and divided into 2-4 times [21]. Side effects such as sleepiness, dry mouth, general malaise, hemolyticanemia,

and hepatopathy are observed.

(2) Hydralazine: Many years ago, hydralazine, a vasodilator, has been recommended as the first choice for severe antihypertensive medication in pregnancy [22,23]. The common side effects include headache, nausea, and vomiting. Acutely this drug is not normally used for hypertension treatment, but the guidelines recommend it as a first-choice drug, considering the fact that it is still selected by a large number of obstetricians. According to a recently reported meta-analysis, this drug was less effective than labetalol for PIH from all aspects [24]. A dosage of 50 milligram (mg) to 300 mg a day divided in 3 or 4 times is recommended. Side effects include hypotension and neonatal thrombocytopenia.

(3) Calcium channel blockers: Calcium channel blockers include two subtypes: dihydropyridine (nifedipine) and non-dihydropyridine (verapamil, diltiazem). Other than nifedipine are contraindicated for pregnant women or those who may be pregnant. Nifedipine considered safe in pregnancy [25]. When administering Calcium channel blockers other than long acting nifedipine, they should be used in accordance with the physician's evaluation and responsibility after explaining their necessity for treating the condition and obtaining informed consent, although this approach is not recommended in guidelines because of insufficient supporting evidence. The current recommended starting dose for nifedipine is10–20 mg orally three times daily, maximum does or 180 mg per day, and for nifedipine long-acting tablet formulation is usually dosed once daily starting at 30–60 mg and maximum of 120 mg per day [26].

(4) Beta-blockers: Labetalol, a third-generation  $\beta$  blocker, is a nonselective against  $\beta$ 1 and  $\beta$ 2 adrenoreceptor. It also has  $\alpha$ 1 adrenoreceptor blockade properties, which causes vasodilation. It has more  $\beta$  blocking effect than  $\alpha$  blocking effect (3:1 ratio). Labetalol is considered to be firstline medication for management of hypertensive disease of pregnancy. It is widely used in Europe, United States and China, because there may few problems regarding its safety [27,28]. Furthermore, there is a meta-analysis improved that labetalol is more helpful than hydralazine with respect to adverse effects on the maternal condition [24]. Most  $\beta$  blockers are contraindicated for pregnant women. Therefore, if the administration of other  $\beta$  blockers is necessary, informed consent must be obtained after explaining the contents of treatment.

(5) Diuretics: Diuretics may lead to a reduction in the circulating plasma volume and placental blood flow which associated to pre-eclampsia. Therefore, diuretics should be avoided in patients with pre-eclampsia. It can be used when pulmonary edema or heart failure signs are absent [29]. For patients with chronic hypertension who take diuretics before pregnancy, the effect of placental blood flow reduction is not apparent when the drug is continued after pregnancy. The commonly used diuretics is hydrochlorothiazide. The dosage is 12.5 mg to 25 mg, once a day. Spironolactone is not recommended since it is found to have an antiandrogenic effect during fetal development in animal models. But it does not seem to induce adverse outcomes in small human cohorts [30]. We do not suggestit's used in pregnant woman, only if a potassium-sparing diuretic is needed.

(6)  $\alpha$ -blockers: These kinds of drugs are not contraindicated for pregnant women or those who may be pregnant. But they are not used, and should be avoided. Only one research has recommended using of these drugs inpregnant women with hypertension secondary to pheochromocytoma [31].

(7) Renin aldosterone system blocker: There are 3 kinds of RAS inhibitor including angiotension convert enzyme inhibitor (ACEi), angiotensin II type -1 receptor blocker (ARBs) and direct renin inhibitors. The administrations of these drugs are strictly contraindicated in women who is pregnant even who may become pregnant. All the RAS inhibitor may lead to teratogenicity and oligohydramnios during pregnancy [32,33].

#### 7. Treatment of Hypertensive Emergencies

Although different countries have slightly different treatment strategies, the commonly used agents are: intravenous labetalol, intravenous hydralazine, and oral nifedipine [15,34]. Nitroprusside is rarely used during pregnancy. It may increase the risk of fetal cyanide intoxication. (Table 2)

Drug	Dose	Comments
Methyldopa (B)	0.5-3g/day, 2-4 times	Safety after first trimester well documented, includ- ing 7-year follow-up of offspring
Labetalol (C)	200-1200 mg/day, 2-3 times	May be associated with fetal growth restriction and neonatal bradycardia.
Nifedipine (C)	30-90 mg/day of a slow-release preparation, 1-3 times	
Hydralazine (C)	50-300 mg/day, 2-4 times	Few controlled trials, but long experience with few adverse events documented; May cause neonatal thrombocytopenia.
β-Receptor blockers (C)	Depends on specific agent	May cause fetal bradycardia; May impair fetal re- sponse to hypoxic stress; possible risk for lower birth weight when started in first or second trimester (es- pecially atenolol)
Hydrochlorothiazide (C)	25 mg/day	May cause volume depletion and electrolyte disor- ders. May be useful in combination with methyldopa and vasodilator to mitigate compensatory fluid reten- tion.
ACE inhibitors and AT1 receptor antago- nists (D)		Leads to fetal loss in animals; human use in second and third trimester associated with fetopathy, oligo- hydramnios, growth restriction, and neonatal anuric renal failure, which may be fatal.

#### Table 1: Oral medication and Dosages used in PIH

A: No antihypertensive has been proven safe for use during the first trimester.

B: Drug therapy indicated for uncomplicated chronic hypertension when diastolic blood pressure  $\geq 100$  mm Hg (using Korotkoff V phase for diastolic measurement). Treatment at lower levels may be indicated for patients with diabetes mellitus, renal disease, or target organ damage.

C: United States Food and Drug Administration classification.

D: Some agents are omitted (e.g., clonidine, alpha blockers) as a result of limited data on use for chronic hypertension in pregnancy.

E: Authors would classify in category X during second and third trimeesters.

 Table 2: Drugs of hypertensive emergencies

Drug	Dose	Comments
Labetalol (C)	20 mg IV, then 80 mg every 20-30 min, up to maximum of 300 mg; or constant infusion of 1-2 mg/min	Less risk of tachycardia and arrhythmia than with other vasodilators
Nifedipine (C)	Tablets recommended only: 10-30 mg	Safe to use in labor
Hydralazine (C)	5 mg, IV or IM, then 5-10 mg every 20-40 min; or constant infusion of 0.5- 10 mg/hour	Long experience of safety and efficacy
Nitroprusside(C)	Constant infusion of 0.5-10 mcg/kg/ min	Possible cyanide toxiciy

#### 8. Conclusion

Pregnancy induced hypertension increases the risk of eclampsia and threatens maternal and fetal health. In this review were commend treatment when BPis 150/90 mm HGor higher with oral labetalol, nifedipine, or methyldopa as firstline agents. In the setting of chronic hypertension, one agent should be maxed out prior to combine with another agent. Hypertension emergencies exceeding 160/110 mm Hg may result in maternal stroke or eclampsia. When delivery is imminent, parenteral therapy with intravenous labetalol, hydralazine, or oral nifedipine are needed.

#### 9. Reference

1. Wallis AB, Saftlas AF, Hsia J, Atrash HK. Secular trends in the rates of preeclampsia, eclampsia, and gestational hypertension, United States, 1987-2004. American journal of hypertension. 2008; 21: 521-526.

2. American College of O, Gynecologists, Task Force on Hypertension in P. Hypertension in pregnancy. Report of the American College of Obstetricians and Gynecologists' Task Force on Hypertension in Pregnancy. Obstetrics and gynecology. 2013; 122: 1122-1131.

3. European Society of G, Association for European Paediatric C, German Society for Gender M, et al. ESC Guidelines on the management of cardiovascular diseases during pregnancy: the Task Force on the Management of Cardiovascular Diseases during Pregnancy of the European Society of Cardiology (ESC). European heart journal. 2011; 32:3147-97.

4. Committee Opinion No 652: Magnesium Sulfate Use in Obstetrics. Obstetrics and gynecology. 2016; 127: e52-53.

5. Chapman AB, Abraham WT, Zamudio S, et al. Temporal relationships between hormonal and hemodynamic changes in early human pregnancy. Kidney international. 1998; 54: 2056-2063.

6. Nahar L, Nahar K, Hossain MI, Yasmin H, Annur BM. Placental changes in pregnancy induced hypertension and its impacts on fetal outcome. Mymensingh medical journal : MMJ 2015; 24: 9-17.

7. Bellamy L, Casas JP, Hingorani AD, Williams DJ. Pre-eclampsia and risk of cardiovascular disease and cancer in later life: systematic review and meta-analysis. Bmj 2007; 335: 974.

8. Investigators O, Yusuf S, Teo KK, et al. Telmisartan, ramipril, or both in patients at high risk for vascular events. The New England journal of medicine. 2008; 358: 1547-1559.

9. Olsen SF, Osterdal ML, Salvig JD, Weber T, Tabor A, Secher NJ. Duration of pregnancy in relation to fish oil supplementation and habitual fish intake: a randomised clinical trial with fish oil. European journal of clinical nutrition. 2007; 61: 976-985.

10. Purswani JM, Gala P, Dwarkanath P, Larkin HM, Kurpad A, Mehta S. The role of vitamin D in pre-eclampsia: a systematic review. BMC pregnancy and childbirth. 2017; 17: 231.

11. Magro-Malosso ER, Saccone G, Di Tommaso M, Roman A, Berghella V. Exercise during pregnancy and risk of gestational hypertensive disorders: a systematic review and meta-analysis. Acta obstetricia et gynecologica Scandinavica 2017; 96: 921-931.

12. Magee LA, von Dadelszen P, Rey E, et al. Less-tight versus tight control of hypertension in pregnancy. The New England journal of medicine 2015; 372: 407-417.

13. Molvi SN, Mir S, Rana VS, Jabeen F, Malik AR. Role of antihypertensive therapy in mild to moderate pregnancyinduced hypertension: a prospective randomized study comparing labetalol with alpha methyldopa. Archives of gynecology and obstetrics. 2012; 285: 1553-1562.

14. Bushnell C, McCullough LD, Awad IA, et al. Guidelines for the prevention of stroke in women: a statement for healthcare professionals from the American Heart Association/American Stroke Association. Stroke. 2014; 45: 1545-1588.

15. Magee LA, Pels A, Helewa M, Rey E, von Dadelszen P, Canadian Hypertensive Disorders of Pregnancy Working G. Diagnosis, evaluation, and management of the hypertensive disorders of pregnancy: executive summary. Journal of obstetrics and gynaecology Canada : JOGC = Journal d'obstetrique et gynecologie du Canada : JOGC 2014; 36: 416-441.

16. Mancia G, Fagard R, Narkiewicz K, et al. 2013 ESH/ESC guidelines for the management of arterial hypertension: the Task Force for the Management of Arterial Hypertension of the European Society of Hypertension (ESH) and of the European Society of Cardiology (ESC). European heart journal. 2013; 34: 2159-2219.

17. Shimamoto K, Ando K, Fujita T, et al. The Japanese Society of Hypertension Guidelines for the Management of Hypertension (JSH 2014). Hypertension research : official journal of the Japanese Society of Hypertension 2014; 37: 253-390.

18. August P. Lowering diastolic blood pressure in non-proteinuric hypertension in pregnancy is not harmful to the fetus and is associated with reduced frequency of severe maternal hypertension. Evidence-based medicine. 2015; 20: 141.

19. Plouin PF, Breart G, Maillard F, Papiernik E, Relier JP. Comparison of antihypertensive efficacy and perinatal safety of labetalol and methyldopa in the treatment of hypertension in pregnancy: a randomized controlled trial. British journal of obstetrics and gynaecology. 1988; 95: 868-876.

20. Redman CW, Beilin LJ, Bonnar J. Treatment of hypertension in pregnancy with methyldopa: blood pressure control and side effects. British journal of obstetrics and gynaecology 1977; 84: 419-426.

21. Anderson GD, Carr DB. Effect of pregnancy on the pharmacokinetics of antihypertensive drugs. Clinical pharmacokinetics. 2009; 48: 159-168.

22. Report of the National High Blood Pressure Education Program Working Group on High Blood Pressure in Pregnancy. American journal of obstetrics and gynecology 2000; 183: S1-S22.

23. Brown MA, Hague WM, Higgins J, et al. The detection, investigation and management of hypertension in preg-

nancy: executive summary. The Australian & New Zealand journal of obstetrics & gynaecology. 2000; 40: 133-138.

24. Magee LA, Cham C, Waterman EJ, Ohlsson A, von Dadelszen P. Hydralazine for treatment of severe hypertension in pregnancy: meta-analysis. Bmj 2003; 327: 955-960.

25. Clark SM, Dunn HE, Hankins GD. A review of oral labetalol and nifedipine in mild to moderate hypertension in pregnancy. Seminars in perinatology. 2015; 39: 548-555.

26. Bortolus R, Ricci E, Chatenoud L, Parazzini F. Nifedipine administered in pregnancy: effect on the development of children at 18 months. BJOG : an international journal of obstetrics and gynaecology. 2000; 107: 792-794.

27. Pickles CJ, Broughton Pipkin F, Symonds EM. A randomised placebo controlled trial of labetalol in the treatment of mild to moderate pregnancy induced hypertension. British journal of obstetrics and gynaecology. 1992; 99: 964-968.

28. Pickles CJ, Symonds EM, Broughton Pipkin F. The fetal outcome in a randomized double-blind controlled trial of labetalol versus placebo in pregnancy-induced hypertension. British journal of obstetrics and gynaecology. 1989; 96: 38-43.

29. Collins R, Yusuf S, Peto R. Overview of randomised trials of diuretics in pregnancy. British medical journal. 1985; 290: 17-23.

30. Riester A, Reincke M. Progress in primary aldosteronism: mineralocorticoid receptor antagonists and management of primary aldosteronism in pregnancy. European journal of endocrinology. 2015; 172: R23-R30.

31. Freier DT, Thompson NW. Pheochromocytoma and pregnancy: the epitome of high risk. Surgery. 1993; 114: 1148-1152.

32. Cooper WO, Hernandez-Diaz S, Arbogast PG, et al. Major congenital malformations after first-trimester exposure to ACE inhibitors. The New England journal of medicine. 2006; 354: 2443-2451.

33. Li DK, Yang C, Andrade S, Tavares V, Ferber JR. Maternal exposure to angiotensin converting enzyme inhibitors in the first trimester and risk of malformations in offspring: a retrospective cohort study. Bmj 2011; 343: d5931.

34. Visintin C, Mugglestone MA, Almerie MQ, et al. Management of hypertensive disorders during pregnancy: summary of NICE guidance. Bmj 2010; 341: c2207.